
nLES FAT
Hardware
NUMBER PART NUMBER DESCRIPTION TORQUE *

3 FP-DRO-SWINGER-DS/NDS-V2-R1 Les V2 Swinger DS Dropout
3 FP-DRO-SWINGER-DS/NDS-V2-R1 Les V2 Swinger NDS Dropout (Included w/ DS DO)
4 FP-NUT-SWINGER-V1-R1 Swinger Position Dropout Locknut
5 FP-WSH-8I*13O*1.5W Les Fat Dropout Washer
6 FP-SCW-SCK-M6*55 M6x55 Swinger V2 Adjustment Screw
7 FP-SCW-SET-M4*8 M4x8 Swinger V2 Set Screw (135 QR & 142 TA)
8 FP-SCW-SCK-M8*18 M8x18 Swinger Locknut Bolt 15 Nm (11 lb·f t) G
9 FP-CLM-MECH-FRM-V1 Internal Routing Cable Clamp

10 FP-CVR-MECH-FRM-V2 Internal Routing Hole Cover
11 FP-SCW-FLT-M3*10 M3x10 Cable Clamp Screw (Included w/ Clamp)
12 FP-RDH-TA-12MM-BLK-V3 Rear Derailleur Hanger 12mm TA
13 FP-SCW-SCK-M5*10 M5x10 Rear Derailleur Hanger Screw 7 Nm (5 lb·f t) G
14 PIVOT WB BOLTS V2 M5x0.8x18 Zinc Plated Steel Water Bottle Bolts
15 FP-SCW-BTN-M5*12 M5x12 Rack Mounting Screw
16 FP-PLG-MNT-6MM 6mm Plug for E-type FDM
17 FP-PLG-MECH-5.5MM 5.5mm Rubber Cable Plug
18 FRAME SIZE STICKER - XS/SM/MD/LG/XL Frame Size Sticker

Axles
NUMBER PART NUMBER DESCRIPTION TORQUE *

101 150MM THROUGH AXLE 150mm Front Axle 15 Nm (11 lb·f t) G
102 - Front Thru Axle Washer (Included w/ Axle)
103 197MM TRHOUGH AXLE 197mm Rear Axle 15 Nm (11 lb·f t) G
104 - 12mm Axle Washer (Included w/ Axle)

Bike Care
* PRODUCT TYPE RECOMMENDED PRODUCT
G Grease Motorex Bike Grease 2000
A Anti-Seize Motorex Copper Paste
L Thread Locker Loctite 243

**Threadlocker should always be applied to the corresponding female threads for the bolt specified		


